






Hardware List 

A 07x90mm Bolt 6 p臼

B ＠ 08x80mm Bolt 2 pcs 

c 马温 Nut 2 p臼

D 由u��u��自 04x30mm Screw 5 pcs 

E 08x70mm Bolt 2 p臼

F 4mm Hex Key 1 pcs 

The hardware quantities listed above ar百required for proper assembly. 
Some extra hardware may also have been included. 

Copyright © 2018, by Walker Edison Furniture Co., LLC. All rights reserved. P.4



Step 1 

Copyright © 2018, by Walker Edison Furniture Co., LLC. All rights reserved. P.5

Insert (C) into Part(3), use bolt (E), (B)  and Hex Key(F) to secure Part (1) to Back Panel (3) .



Use bolt (A) , Hex Key (F) to secure part (1) to part (5).



Use Bolt (A) , Hex Key (F) to secure part (1) to seat panel (4), secure part (1) to part (6).



Insert part (C) to part (3),use Bolt (A), (B), (E) ,Hex Key (F) to secure Part (2) to back 
panel (3), seat panel (4) and part (6)   .   



Use screw (D) and a screwdriver to  secure seating panel (4) to support bar (5). 



Step 6 

Final Assembly 

c。PY『ight ©20惜
，
by Walker Edison Furniture Co., LLC. All rights reserved. P.10


	1
	2
	3
	4
	5
	6
	7
	8
	9
	10



